



**BUREAU
VERITAS**

Ref: Test Order /Report No. BVIPL/Steel/BB/839/7/2021
Test Order Dated 10.07.2021

Report Date: 17.07.2021

Gayatri Projects Limited

Page 1 of 1

Angul-Sambalpur Road Project (NH-55)
At: Govinda Pana Sahi, PO: Jerang Dehuri Sahi, Vill: Kishore Gang
PS: Janpada, Angul

TEST REPORT ON REINFORCEMENT STEEL

Sampling done by : Client submitted the samples
 Type of Sample : Reinforcement Steel Bar
 Customer's Reference : Letter GAYATRI-PTPS/NH-55/(A-S)/LAB/MISC/2021/068 Dated 07.07.2021
 No of sample tested : 4 (Four)
 UIN : 21025963
 Project# : Rehabilitation and up-gradation to 4 -Laning of Angul-Sambalpur section of NH-42 (New NH 55) from km 112.000 to km 265.000 in the state of Odisha under NHDP-IV on EPC Mode.
 Sample Receiving Date : 10.07.2021
 Period of test : 16.07.2021
 Condition of sample : Satisfactory
 Make/Grade of Steel# : Shyam Metallics & Energy Limited/SEL TMT FE 500D
 Technical reference : IS: 1599, IS: 1608 & IS: 1786

Sl. No.	Nominal Dia # (mm)	Mass (Wt.) Kg/m	Tensile Test			Bend Test	Re-bend Test
			Yield Stress (N/mm ²)	UTS (N/mm ²)	Elongation (%)		
1	10	0.584	819.8	1001.3	26.9	Passes	Passes
2	16	1.56	810.6	916.2	23.9	Passes	Passes
3	25	3.71	689.9	831.8	17.0	Passes	Passes
4	32	6.30	585.3	714.8	21.5	Passes	Passes

Requirement as per IS: 1786-2008

Dia (mm)	Mass (Wt.) (Kg/m)	Dia (mm)	Mass (Wt.) (Kg/m)	Mass (Wt.) (Kg/m)	Grade	0.2 % Proof Stress / Yield Stress (N/mm ²)	UTS (N/mm ²) Min	Elongation (%) Min.
10	0.568-0.617	25	3.69-3.85	2.43-2.47	FE-500D	Min 500	565 or 1.10 times of YS, Whichever is higher	Min 16.0
16	1.48-1.58	32	6.06-6.31					

#As furnished by client.

- Note: 1. The results relate only to the items tested
 2. Report shall not be reported, except in full, without the written approval of the laboratory.
 3. Any correction invalidates this report.

For BUREAU VERITAS (INDIA) PRIVATE LIMITED
Construction Services Laboratory

Bureau Veritas (India) Private Limited
 Plot No. 212 (D), Sector-A, Zone-B,
 Marhata, Bhubaneswar-751 010, India
 Bhubaneswar-751 010, India
 Tel.: +91 674 2585111, 2585522, 2951811
 material.bhubaneswar@in.bureauveritas.com

Regd. Off. : 72 Bore 4067, Ground Floor
 Marol Industrial Area, MIDC, Cross Road 'C'
 Andheri (East), Mumbai - 400 093, INDIA
 Tel.: +91 22 62742000 Fax: +91 22 62742008
 www.bureauveritas.co.in
 CIN: U74210MH2001PTC134262

Offices/Labs at: Ahmedabad, Bangalore
 Baroda, Bhopal, Chennai, Cochin, Coimbatore
 Delhi, Goa, Hubli, Hyderabad, Indore, Jaipur
 Kakinada, Kandla, Kolkata, Ludhiana
 Mangalore, Nagpur, Nashik, Pune, Raipur
 Surat, Trichy & Visakhapatnam